
ARCH_E_(36.00_x_48.00_Inches)

SHEET NO.

SITE PLAN

SITE PLAN
1 / 4

N

Applicants ( Owner / Developer / Power of Attorney )

This Planning Permission issued under

New Rule TNCDBR, 2019 is subject

 to final outcome of the W.P.

 (MD) No.8948 of 2019 and WMP (MD)

 Nos. 6912 & 6913 of 2019.

Owner-1

Owner-2

Owner-3

Owner-4

Owner-5

Owner-6

Owner-7

Owner-8

Owner-9

Owner-10

Owner-11

Owner-12

Owner-13

Owner-14

Owner-15

Owner-16

Owner-17

Owner-18

Owner-19

Owner-20

Name

STRC_ENG_SIGN ARCH_SIGN

Signature

Name

Signature

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer

A)  AREA STATEMENT

A)  PARKING STATEMENT 

 AREA AS PER PATTA
[...]
Y

X

X

Hermetically Sealed

Man Hole 600X600

R.C.C. Cover Slab

Fire water

Capacity

75,000 Lts

0.30 THK R.C.C  Wall

Slab 1:2:4

0.115 Thk. R.C.C.

P.C.C. 1:4:8

SAND FILLING

GL

8,000 Litres Capacity

Rain water

Closed(2.00x2.00x2.00)

Sump scientifically

75,000 Litres Capacity

(for Fire water)

Closed(6.50x3.00x2.20)

Sump scientifically

Hermetically Sealed

Man Hole 600X600

R.C.C. Cover Slab

Domestic water

Capacity

48,000 Lts

0.30 THK R.C.C  Wall

Slab 1:2:4

0.115 Thk. R.C.C.

P.C.C. 1:4:8

SAND FILLING

GL

Rain water

Capacity

8000 Lts

48,000 Litres Capacity

(for Domestic water)

Closed(6.50x3.00x2.20)

Sump scientifically

8,000 Litres Capacity

 for recycling of  sullage water

Closed(2.00x2.00x2.00)

Sump scientifically

Hermetically Sealed

Man Hole 600X600

R.C.C. Cover Slab

Sullage water

Capacity

8000 Lts

0.30 THK R.C.C  Wall

Slab 1:2:4

0.115 Thk. R.C.C.

P.C.C. 1:4:8

SAND FILLING

GL

40 mmSize of sludge pumping pipe
1 cum/hr @ 10mCapacity of Sludge Pump

Area - 0.61 Sq.mx 1.3mSize of Collection Tank -
0.61 m2Assuming a depth of 1.3 m, Plan area =
0.8 m3Assuming 2.5 hrs of storage, Volume =
7.60 m3/dayVolume of Sludge produced
0.60 m3/dayVolume of Waste Sludge, Qw
7.00 m3 /dayVolume of Return Sludge

Influent - By gravity from Settling Tank, Pipe size - 150 mm

SLUDGE COLLECTION TANK

Effluent Launder of Size 0.3 mx 0.3 m with a slope of 1 in 60
40 mmSize of Air flow pipe

(Balancing tank + aeration tank)
20 m3/hrAir requirement

Diffused Aeration is proposed in Aeration Tank
0.27 m3/dayVolume of Waste Sludge, Qw

(assuming= ay-1, Ke -0.06)

20.00 daysSolid Retention time

1.0 m3/day
7 m3/dayVolume of Return Sludge

Xu =10000mg/L
1.00Assuming SVI= 100, Qr/Q
0.5 mFree board provided

Area -6.3 Sq.m x 2.5 mAeration tank size provided
7.78 m2Assuming a depth of 3m, Area required
9.0m3Volume of Aeration Tank, V

Assuming F/M =0.12 and MLSS =5000mg/L,
1.0 m3 /hrFlow

AERATION TANK - FBBR

5 m3/hrSuspension
Air requirement in Balancing Tank to keep solids in
Diffused Aeration is proposed in Balancing Tank
Delivery pipe size = 40mm dia
Provide pump of capacity 1.0 cu.m/hr and head of 10m

1.0 m3 /hrPumping flow from Balancing Tank to Aeration Tank
6.3 Sq.in x 1.6mSize of Balancing Tank Area
6.3 m2Area of Balancing Tank required assuming a depth of 1.6m
10.00 m3Volume required

BALANCING TANK

1.0 m x 1.0 m x 1.4mSize of Screen Chamber (Lx Wx SWD)
1.0 m x 1.0mSize of Bar Screen provided
1.0 mLength of screen

Assuming angle of inclination of 60°,
0.2 mAssume a free board of

0.3 mSay
0.005 mDepth of flow

0.35 mClear width of openings through the rack
29No. of bars

Assuming 25mm x 10mm bars with 25mm clear spacing of bars
1.0 mAssuming Width of chamber
0.0017 m2Net area required
0.8 m/secAssumed Velocity of flow through screen
1.5 m from GLIncoming Sewer (200mm dia) at a depth of
0.02 MLDFlow

SCREEN CHAMBER

UNITS PROPOSED FOR SEWAGE TREATMENT PLANT

Municipal refuse/land disposal.
lime granules. The daily collection of disinfected sludge - lime granules would set for
POST TREATMENT module for disinfection to get discharged as disinfected sludge -
into Balancing Tank. The sludge cake will be further treated with quicklime in LIME
sludge thickening and dewatering. The filtrate from Belt Filter Press is discharged
The Waste Sludge from Sludge Collection tank is pumped into Belt Filter Press for

Settling Tank   Sludge Collection Tank   Screw Press   Lime Post Treatment

Sludge Treatment:

 Post Chlorination

  Disinfection Tank   Filtration (Pressure Sand Filter And Activated Carbon Filter)
Bar Screen Grit Chamber  Balancing Tank  Aeration Tank (FBBR)   Settling Tank

Units proposed:
Fluidized Bed Bio Reactor Technology
Treatment Process Adopted- Activated sludge Process with - Attached growth

< 10 mg/L30 mg/LOil & Grease
< 20 mg/L250 - 350 mg/LBOD at 27.C

< 30 mg/L450 mg/L
solids

suspendedTotal
- 8.06.5- 8.06.5pH

characteristics
Effluent

characteristics
InfluentDescription

INFLUENT AND EFFLUENT CHARACTERISTICS:

fixed in the compound wall for air circulation.
room. The air inflow pipe to blowers and air vent pipe to be laid below drive way and
treatment units. The panel board and air blowers are to be placed on the Panel
from Basement floor. Manhole opening provided at top of the STP for operating
The treatment units are proposed to be constructed in Basement floor with access

NIL-Industrial
0.02 MLDType of effluent - Domestic
0.02 MLDProposed capacity of sewage treatment plant

0.02 MLDDesigned average flow
18,000 L/DSewage generated
18,000 L/DWater consumption
45 lpcdRate of water supply
400 nosNo of Employees

Panchayat Union
18/4, 25/1B of Orakaddu Village, Ponneri Taluk within the limit of Sholavaram
height) at S.No. 9/2A, 10/3A1A, 11/1, 11/2, 11/3, 12/4B, 13/4B, 13/5,18/1, 18/3,

(13.60mIndustrial Building for Assembly of Electronic and  Electrical Goods
Plan showing The proposed Construction of Ground Floor + Mezzainie Floor Green

DESIGN OF SEWAGE TREATMENT PLANT OF 0.02 MLD CAPACITY

PLAN

PLAN

PLAN

SECTION Z-Z

SECTION Y-Y

SECTION X-X

SOLAR PANEL

SECTION Y-Y

YY

Solar Panel

SOLAR PANEL

GL
GL

.23 thk Brick Wall

P.C.C 1:4:8 mix

Sand Filling

CompoundWall detail

.34

1
.
5

0

.60

.
1

5
.
1
5

.46

.
3
0

DWarfWall Masonry 

.075m ht.

Gate Detail

1
.
5
0

GL

SLOPE1:20 TOWARDS SIDE DRAIN

OUTER SETBACKS LAID TO 

FOR HARVESTING RAIN WATER

150 MM DEPTH

COARSE SAND

PEBBLES SIZE 50 TO 75 MM

(N.T.S)

CONSERVATION OF RAIN WATER

WIDTH  1.52m

OF STEP

RISER  0.15m

STAIRCASE DETAIL

HAND RAIL

FINISHED LEVEL 

TREAD  0.30m

WAIST SLAB

7
.
4
7

SCALE- 1:50

River sand

supporting slab

Silt

Pebble / Broken Bricks

Arrester

Perporated Slab 1 1/2 

Brick work for

"  Thick

DETAILS OF PERCOLATION PIT

at .15mm c/c

L

G

Plinth Beam

Both Way 12mm at

8mm dia stirrups 

6" c/c

PCC

Grade M

RCC

Sand Filling

Grade M

Reinforcement

Column Main 

Section of Footing

Plan of Footing

Column Foundation detail

A
S

 
P

E
R

 
D

E
S

I
G

N

AS PER DESIGN

A
S

 
P

E
R

 
D

E
S

I
G

N

7.00M

1:100

SCALE

CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY

APPROVED

SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

For (Deputy Planner / Chief Planner / Member-Secretary)

High Rise Building / Non High Rise Building

This Approval is valid only after building Permit is issued by the concerned Local Body.

APPROVAL CONDITION

QR

CODE

PERMIT_NO

PLAN_PERM_NO

FILE_NO

DATE

DIG_SIGN

Gift Deed Number

PREV_FILE_NO

PREV_APPV_DATE

PREV_APPV_NO

PREV_PERM_NO

3.17

3
.
1
8

3
.
4

6

FBBR TANK

3.0m x 1.2m x 2.5 m SWD

+ 0.5m FB

9.0KL

CLARIFIER TANK

1.4m x 2.0m x 1.65 m SWD

+ 0.6m FB +0.75m CONICAL

4.62KL

CLARIFIED TANK

1.4m x 2.0m x 2.3 m SWD

+ 0.7m FB

6.44KL

TREATED WATER TANK

3.0m x 1.0m x 2.5m SWD

+ 0.5m FB

7.5KL

8
0

0

800

PLAN

BAFFLE WALL

PUMP ROOM

3
0

0
0

5500

2100 1200 2000 1000

6900

COLLECTION TANK

3.0m x 2.1m x 1.6m SWD

+ 1.4m FB

10.08KL

800

1
4
0
0

BAR SCREEN CHAMBER

0.8m x 0.8m x 1.4m SWD

REMOVABLE GRID

OR SLAB TYPE

T
R

E
A

T
E

D
 
W

A
T

E
R

 
T

A
N

K

3
.
0
m

 
x
 
1
.
0
m

 
x
 
2
.
5
m

 
S

W
D

+
 
0

.
5

m
 
F

B

7
.
5
K

L

1
4
0
0

1
6
0
0

5
0
0

2
5

0
0

6
0
0

1
6
5
0

2
5

0
0

SECTION A-A

EL -94.80M

EL -96.50M

1
7
0
0

FGL(EL -98.0M)

1
5
0
0

1
5
0
0

7
5
0

M
B

B
R

 
T

A
N

K

3
.
0
m

 
x
 
1
.
2
m

 
x
 
2
.
5
 
m

 
S

W
D

+
 
0

.
5

m
 
F

B

9
.
0
K

L

1
4
0
0

1
4
0
0

2100

EL -94.80M

EL -96.50M

COLLECTION TANK

3.0m x 2.1m x 1.6m SWD

+ 1.4m FB

10.08KL

PUMP ROOM

3
0

0
0

4800

1200 2000

2
0
0

1
3
5
0

7
0
0

7
5
0

600

11230

BAFFLE WALL

3
0

0
0

MBBR TANK

3.0m x 1.2m x 2.5 m SWD

+ 0.5m FB

9.0KL

TREATED WATER TANK

3.0m x 1.0m x 2.5m SWD

+ 0.5m FB

7.5KL

8
0

0

800

PLAN  WITH EQUIPMENTS

BAFFLE WALL

PUMP ROOM

3
0

0
0

5500

1
4
0
0

1
4
0
0

2100

COLLECTION TANK

3.0m x 2.1m x 1.6m SWD

+ 1.4m FB

10.08KL

1200 2000

11230

S
L

U
D

G
E

P
U

M
P

F
I
L

T
E

R
 
F

E
E

D

P
U

M
P

ENTRY

1200

7
5

0

5
3
0

300 600 1450 600 500 600 500

3
0
0

1
3
1
0

1
3
9
0

300

6
1
0

1
0

0
0

1
0
0
0

1450

1
0
0
0

650

1290

AIR BLOWER

BAR SCREEN CHAMBER

0.8m x 0.8m x 1.4m SWD

6900

6900

CLARIFIER TANK

1.4m x 2.0m x 1.65 m SWD

+ 0.6m FB +0.75m CONICAL

4.62KL

CLARIFIED TANK

1.4m x 2.0m x 2.3 m SWD

+ 0.7m FB

6.44KL

C
L
A

R
I
F

I
E

R
 
T

A
N

K

1
.
4
m

 
x
 
2
.
0
m

 
x
 
1
.
6
5
 
m

 
S

W
D

+
 
0
.
6
m

 
F

B
 
+

0
.
7
5
m

 
C

O
N

I
C

A
L

4
.
6

2
K

L

1200

8
5
0

8
5
0

8
5

0

SLUDGE DRYING BED

0.85m X 1.2m X 1.0M HT-3 NOS

BAR SCREEN CHAMBER

0.8m x 0.8m x 1.4m SWD

1200

8
5

0
8

5
0

8
5

0

SLUDGE DRYING BED

0.85m X 1.2m X 1.0M HT-3 NOS

FGL(EL -98.0M)

ENTRY

E
F

F
L
U

E
N

T
 
T

R
E

A
T

M
E

N
T

 
P

L
A

N
T

P
U

M
P

 
R

O
O

M

13.4628

3.4600

PLAN SHOWING THE PROPOSED CONSTRUCTION OF GROUND

FLOOR + MEZZANINE FLOOR GREEN INDUSTRIAL BUILDING

FOR ASSEMBLY OF ELECTRONIC AND ELECTRICAL GOODS

(13.60M HEIGHT) AT S.NOS.9/2A, 10/3A1A,11/1, 11/2, 11/3, 12/4B,

13/4B, 13/5, 18/1, 18/3, 18/4, 25/1B OF ORAKKADU VILLAGE,

PONNERI TALUK WITHIN THE LIMITS OF SHOLAVARAM

PANCHAYAT UNION

BUILDING

FSI AREA

COMM. RESI.

DU

TOTAL

IND. INST.

BUILDING WISE FSI STATEMENT

FSI AREA

NO OF SAME BUILDING

0.00A-1 (ORAKADU) 24686.920.00 0.00 24686.920

0.00Total 24686.920.00 0.00 24686.920

FLOORS

FSI AREA

COMM. RESI.

DU

FSI AREA

TOTAL

IND. INST.

FLOOR WISE FSI STATEMENT:A (ORAKADU)

0 19256.6719256.67 0.000.00 0.00GROUND PARKING FLOOR

0 5430.255430.25 0.000.00 0.00MEZZANINE @ GROUND FLOOR

0 0.000.00 0.000.00 0.00ROOF FLOOR

0 24686.9224686.92 0.000.00 0.00Total

16.20

21.00

13.00

CATEGORY :GREEN INDUSTRIAL

AS PER TNCDBR (2019) ACT ANNEXURE -VI

Green Industry (Assembling) Electronic and Electrical good

(ASSEMBLYING)

No of Workers - 150 Nos

PROPOSED RAIN WATER HARVESTING SYSTEM

SUMP
FILTER
CHAMBER RECHARGE

WELL

RECHARGE
WELL

RECHARGE
WELL

RAIN WATER PIPE

PROVIDED AS PER CBR NORMS DRAWING NO 3A

NOT TO SCALE

AutoCAD SHX Text
refuse/land disposal.

AutoCAD SHX Text
Municipal

AutoCAD SHX Text
for

AutoCAD SHX Text
set

AutoCAD SHX Text
would

AutoCAD SHX Text
granules

AutoCAD SHX Text
lime

AutoCAD SHX Text
-

AutoCAD SHX Text
sludge

AutoCAD SHX Text
disinfected

AutoCAD SHX Text
of

AutoCAD SHX Text
collection

AutoCAD SHX Text
daily

AutoCAD SHX Text
module for disinfection to get discharged as disinfected sludge - lime granules. The

AutoCAD SHX Text
The sludge cake will be further treated with quicklime in LIME POST TREATMENT

AutoCAD SHX Text
0.013 cu.m/day

AutoCAD SHX Text
Volume of sludge cake =

AutoCAD SHX Text
In Filter Press, assuming solids capture as 93%%% and 20%%% solids in sludge cake

AutoCAD SHX Text
Mass of cells in Waste sludge = 3.00 kg/day

AutoCAD SHX Text
Thickening and dewatering

AutoCAD SHX Text
Waste Sludge from the sludge collection tank is pumped into Filter Press for sludge

AutoCAD SHX Text
WASTE SLUDGE VOLUME CALCULATION

AutoCAD SHX Text
     with laterals 25mm PVC Pipe

AutoCAD SHX Text
Manifold 40mm PVC Pipe

AutoCAD SHX Text
Under drain system

AutoCAD SHX Text
1650 mm

AutoCAD SHX Text
Height provided

AutoCAD SHX Text
500 mm

AutoCAD SHX Text
Free board

AutoCAD SHX Text
500 mm

AutoCAD SHX Text
Supporting media (pebble) provided

AutoCAD SHX Text
600 mm

AutoCAD SHX Text
Filtering Media height

AutoCAD SHX Text
405 mm

AutoCAD SHX Text
Diameter provided

AutoCAD SHX Text
0.10 m2

AutoCAD SHX Text
Area required for filtration

AutoCAD SHX Text
10.00 m3/hr/m2

AutoCAD SHX Text
Filtration rate considered for design

AutoCAD SHX Text
0.2mm

AutoCAD SHX Text
    Granular Activated carbon,

AutoCAD SHX Text
Media provided

AutoCAD SHX Text
1.0 m3/hr

AutoCAD SHX Text
Designed Flow rate/Filter

AutoCAD SHX Text
ACTIVATED CARBON FILTER

AutoCAD SHX Text
     with laterals 25mm PVC Pipe

AutoCAD SHX Text
Manifold 40mm PVC Pipe

AutoCAD SHX Text
Under drain system

AutoCAD SHX Text
1650 mm

AutoCAD SHX Text
Height provided

AutoCAD SHX Text
500 mm

AutoCAD SHX Text
Free board

AutoCAD SHX Text
500 mm

AutoCAD SHX Text
Supporting media (pebble) provided

AutoCAD SHX Text
600 mm

AutoCAD SHX Text
Filtering Media height

AutoCAD SHX Text
405 mm

AutoCAD SHX Text
Diameter provided

AutoCAD SHX Text
12.00 m3/hr/m2

AutoCAD SHX Text
Filtration rate adopted

AutoCAD SHX Text
1 mm

AutoCAD SHX Text
Size of sand

AutoCAD SHX Text
Filtering sand

AutoCAD SHX Text
Media required

AutoCAD SHX Text
1.0 m3/hr

AutoCAD SHX Text
Tank,pipe size - 40 mm dia)

AutoCAD SHX Text
Flow = (By pumping from intermittent effluent Storage

AutoCAD SHX Text
PRESSURE SAND FILTER

AutoCAD SHX Text
17 litres/day

AutoCAD SHX Text
Concentration having 6%%% chlorine content

AutoCAD SHX Text
Sodium hypo chlorite solution required @ 10%%%

AutoCAD SHX Text
0.1 Kg/day

AutoCAD SHX Text
Chlorine required

AutoCAD SHX Text
10 mg/L

AutoCAD SHX Text
Dosage

AutoCAD SHX Text
       (6%%% Chlorine)

AutoCAD SHX Text
Sodium Hypo chlorite

AutoCAD SHX Text
Type of disinfectant

AutoCAD SHX Text
1.4m x 2.0m  x 3m

AutoCAD SHX Text
Size of Disinfection Tank is

AutoCAD SHX Text
0.5 m2

AutoCAD SHX Text
Area required

AutoCAD SHX Text
1m

AutoCAD SHX Text
Assuming a depth of

AutoCAD SHX Text
0.5 m3

AutoCAD SHX Text
Volume required

AutoCAD SHX Text
30 minutes

AutoCAD SHX Text
Contact time required

AutoCAD SHX Text
10 mg/L

AutoCAD SHX Text
Chlorine dosage

AutoCAD SHX Text
1.0 m3/hr

AutoCAD SHX Text
Flow

AutoCAD SHX Text
DISINFECTION TANK

AutoCAD SHX Text
Effluent Launder of Size 0.3 m x 0.3 m with a slope of 1 in 125

AutoCAD SHX Text
1.4 m x 2.0 m x 2.35m

AutoCAD SHX Text
Providing Rectangular Tank of size

AutoCAD SHX Text
Considering higher area required,

AutoCAD SHX Text
2.8 m2

AutoCAD SHX Text
cu.m/day/sq.m

AutoCAD SHX Text
Area required for a surface loading rate of 35

AutoCAD SHX Text
1.7 m2

AutoCAD SHX Text
Area required

AutoCAD SHX Text
Assuming a side water depth of 2.35 m

AutoCAD SHX Text
4.6 m3

AutoCAD SHX Text
Volume required

AutoCAD SHX Text
2 m3/hr

AutoCAD SHX Text
Total Flow

AutoCAD SHX Text
1.0 m3/hr

AutoCAD SHX Text
Return Sludge

AutoCAD SHX Text
1.0 m3/hr

AutoCAD SHX Text
Flow from Aeration Tank

AutoCAD SHX Text
SETTLING TANK

AutoCAD SHX Text
3.46

AutoCAD SHX Text
6.96

AutoCAD SHX Text
3.17

AutoCAD SHX Text
3.18

AutoCAD SHX Text
14.79

AutoCAD SHX Text
3.17

AutoCAD SHX Text
%%USCALE 1:10

AutoCAD SHX Text
3.46

AutoCAD SHX Text
6.96



ARCH_E_(36.00_x_48.00_Inches)

SHEET NO.

FLOOR NAME

FLOOR NAME

2 / 4

N

Applicants ( Owner / Developer / Power of Attorney )

This Planning Permission issued under

New Rule TNCDBR, 2019 is subject

 to final outcome of the W.P.

 (MD) No.8948 of 2019 and WMP (MD)

 Nos. 6912 & 6913 of 2019.

Owner-1

Owner-2

Owner-3

Owner-4

Owner-5

Owner-6

Owner-7

Owner-8

Owner-9

Owner-10

Owner-11

Owner-12

Owner-13

Owner-14

Owner-15

Owner-16

Owner-17

Owner-18

Owner-19

Owner-20

Name

STRC_ENG_SIGN ARCH_SIGN

Signature

Name

Signature

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer

1:250

SCALE

CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY

APPROVED

SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

For (Deputy Planner / Chief Planner / Member-Secretary)

High Rise Building / Non High Rise Building

This Approval is valid only after building Permit is issued by the concerned Local Body.

APPROVAL CONDITION

QR

CODE

PERMIT_NO

PLAN_PERM_NO

FILE_NO

DATE

DIG_SIGN

Gift Deed Number

PREV_FILE_NO

PREV_APPV_DATE

PREV_APPV_NO

PREV_PERM_NO

4
.
0
1

92.62

0
.
6

0

1.50

0
.
6

0

1.50

0
.
6

0

1.50

0
.
6

0

1.50

0
.
6

0

1.50

0
.
6

0

1.50

1
.
5
0

0.65

1
.
5
0

0.65

1
.
5
0

0.65

1
.
5
0

0.60

1
.
5
0

0.65

1.82

0
.
6
5

1
.
8
2

0.65

1
.
8
2

0.65

1
.
5
0

0.60

1
.
5
0

0.60

1.82

0
.
6
5

1
.
8
2

0.65

1
.
8
2

0.65

0
.
6

0

1.50

0
.
6

0

1.50

0
.
6

0

1.50

0
.
6

0

1.50

0
.
6

0

1.50

0
.
6

0

1.50

1
.
5
0

0.65